-
Fantastic

eeeeeee

ELKE

CHAIR1 STR WALNUT



CAUTION:

Do not stand on, or use this product as a step ladder.
Use this product for seating one person at a time.
This product should be checked periodically to ensure all
components are secure and all hardware is tight.

RECOMMENDED WEIGHT CAPACITY 120 KG

Looks like you’ve found
your Fantastic!

We're thrilled you've chosen Fantastic Furniture
to help create a home you'll love!

<’

Fantastic
Furniture

r - - ~N
Love 1t? Share 1t!

Fantastic buy! Share how it looks at home on Instagram for
your chance to win a $250 Fantastic Furniture Gift Card!
@fantasticfurniture

. J

-
Fantastic
Furniture

fantasticfurniture.com.au Page 2



Assembly checklist

- -a)g'ﬁ) @ r

Fantastic
Furniture

Read through the instructions carefully Make sure you have all the required tools.
before you begin. Never use power tools unless instructed.
::l_\:lh
VA s\ AN
Identify and lay out all the components Unless instructed, do not fully tighten
before you begin assembly. screws until the item is fully assembled.

Useful information

I Never use power tools unless specifically instructed. They can damage your components or
hardware if used incorrectly.

I The most common mistakes made during assembly are using the wrong hardware or getting
components back to front.

! Always use a soft surface (such as carpet or cardboard) when assembling your product to
avoid scratching or damaging the surface of the product.

! Bulky items such as wardrobes and bunk beds should be assembled in the room they will be
used in as they may not fit through a door once assembled.

I Never use any glue until you are certain that the parts belong together.

! Periodically check and re-tighten all fasteners. Check the product care label or website for
product care instructions.

! If you are having any difficulties assembling your product, missing any hardware or
components please visit our website Help Centre for further assistance.
| Please see page 2 for any safety requirements or weight restrictions. w

Fantastic
Furniture

fantasticfurniture.com.au Page 3



What you need

to assemble the product

DO NOT USE
Long Corner Block
(P4)
Leg Frame (Left)
(P2)
Parts list.

Back Rest (P1);

Leg Frame (Left) (P2);
Leg Frame (Right) (P3);
Long Corner Block (P4);
Short Corner Block (P5);
Seat Cushion (P6);
Cross Rail (P7);

Hardware Pack.

Short Corner Block
(P5)

- Cross Rail
(P7)

| Leg Frame (Right)
(P3)

(H1) (H2)

@

% 2 @)-mmmmmm

@))-)))))))))))))))))))))))))))))))\

1x Allen Key 4 x60mm Bolt 2 x 50mm Bolt 8 x 35mm Bolt 4 X 30mm Bolt

(H3)

O

@)})\)})})})})})})))))))))))))\ @)ﬁ)))))\)))\)))))))))

(H4) (H5)

)5y @

fantasticfurniture.com.au

14 x Spring 14 x Flat 1x Long Screw  1x Short Wood 4 x Wood
Washer Washer (H8) Bolt Button (H10)
(H6) (H7) (H9)
S
Fantastic
Furniture

Page 4



Step 1

You will need

1 x Allen Key 1 x Long Screw
(H1) (H8)
ENSURE BOLT HOLES ARE

FACING EACH OTHER IN

FRONT AND BACK CORNERS,
NOT FACING THE SIDES OF CHAIR.

Attach Leg Frame (Right) (P3) to Leg Frame (Left) (P2) using 1 x Long Screw (H8)

by using

DO NOT FULLY TIGHTEN ANY BOLTS OR SCREWS UNTIL STEP 8.

Allen Key (H1).

H8 X 1

Step 2

You will need

—

@)-m»m»»m

1 x Allen Key
(H1)

4 x 60mm Bolt
(H2)

Attach Seat Cushion (P6) to Leg Frame (P2) & (P3) using 4 x 60mm Bolt (H2)

CORRECT POSITION OF BOLT
HOLES AT BACK OF CHAIR.

by using Allen Key (H1).

DO NOT FULLY TIGHTEN ANY BOLTS OR SCREWS UNTIL STEP 8.

fantasticfurniture.com.au

-
Fantastic
Furniture

Page 5



Step 3

You will need

L

@)mmmmm

1 x Allen Key
(H1)

4 x 35mm Bolt
(H4)

<

©

4 x Spring Washer
(H6)

4 x Flat Washer
(H7)

(P5)

X4

H7
H6
@ H4 (P5)

P.

Attach Short Corner Block (P5) to leg Frame (P2) & (P3) using 4 x Spring Washer (H6),

4 x Flat Washer (H7) and 4 x 35mm Bolt (H4) by using Allen Key (H1).
DO NOT FULLY TIGHTEN ANY BOLTS OR SCREWS UNTIL STEP 8.

Step 4

You will need

0

@)))))))))))))))))))))))))))))\

1 x Allen Key
(H1)

4 x 35mm Bolt
(H4)

@

4 x Spring Washer
(H6)

4 x Flat Washer
(H7)

Attach Long Corner Block (P4) to Leg Frame (P2) & (P3) using
4 x Spring Washer (H6),4 x Flat Washer (H7) and 4 x 35mm Bolt (H4)

by using Allen Key (H1).

DO NOT FULLY TIGHTEN ANY BOLTS OR SCREWS UNTIL STEP 8.

fantasticfurniture.com.au

-
Fantastic
Furniture

Page 6



Top View

Step 5

You will need

| @)-))))))))))))))))))))))))))))))))

1 x Allen Key 2 x 50mm Bolt
(H1) (H3)

G ©

2 x Spring Washer 2 x Flat Washer
(H6) (H7)

Attach Cross Rail (P7) to Leg Frame (Right) (P3) using 2 x 50mm Bolt (H3),
2 x Spring Washer (H6) and 2 x Flat Washer (H7) by using Allen Key (H1).
DO NOT FULLY TIGHTEN ANY BOLTS OR SCREWS UNTIL STEP 8.

Step 6

You will need

— 0y

1 x Allen Key 1x Short
(H1) Wood Bolt
(H9)
-
Secure Cross Rail (P7) using 1 x Short Wood Bolt (H9). Fantastic
DO NOT FULLY TIGHTEN ANY BOLTS OR SCREWS UNTIL STEP 8. Furni-ru(!e

fantasticfurniture.com.au Page 7



Step 7

You will need

ﬁ @-W))))))))W

1 x Allen Key 4 x 30mm Bolt
(H1) (H5)

< ©

4 x Spring Washer 4 x Flat Washer
(H6) (H7)

(Turn Chair upright)
Attach Back Rest (P1) to Leg Frame (P2) & (P3) using 4 x Flat Washer (H7),
4 x Spring Washer (H6), and 4 x 30mm Bolt (H5) by using Allen Key (H1).
DO NOT FULLY TIGHTEN ANY BOLTS OR SCREWS UNTIL STEP 8.

Step 8

You will need

&

4 x Wood Button

(H10)
Place chair on a flat surface and press the seat to level the legs. Tighten all screws >
and bolts .Attach 4 X Wood Button (H10) to Leg Frame (P2) & (P3) (7
by pushing into hole firmly. Fantastic

Furniture
Page 8

fantasticfurniture.com.au



Job complete!

In the interest of our environment please o
dispose of all packaging thoughfully. —

Fantastic
Furniture

fantasticfurniture.com.au Page 9



\'u',
Fantastic
Furniture

Version 1.0

TWO PEQPLE

Hamilton

REQUIRED Table D6 Extension

fantasticfurniture.com.au



Recommended weight capacity : 30kg on top.

Looks like you’ve found
your Fantastic!

We’re thrilled you’ve chosen Fantastic Furniture
to help create a home you’ll love!

=V
Fantastic
Furniture

~ ) - ™
Love 1t? Share 1t!

Fantastic buy! Share how it looks at home on Instagram for
your chance to win a $250 Fantastic Furniture Gift Card!
\ @fantasticfurniture )

)
Fantastic
Furniture

fantasticfurniture.com.au Page 2



Assembly Checklist

v v
s o) @
—
Fo::‘s’ﬁc
Read through the instructions carefully Make sure you have all the required tools.
before you begin. Never use power tools unless instructed.

=
/ﬂwv\ )

Identify and lay out all of the Unless instructed, do not fully tighten
components before you begin assembly. screws until the item is fully assembled.

Useful Information

I Never use power tools unless specifically instructed. They can damage your
components or hardware if used incorrectly.

I The most common mistakes made during assembly are using the wrong hardware or
getting components back to front.

I Always use a soft surface (such as carpet or cardboard) when assembling your
product to avoid scratching or damaging the surface of the product.

I Bulky items such as wardrobes and bunk beds should be assembled in the room they
will be used in as they may not fit through a door once assembled.

I Never use any glue until you are certain that the parts belong together.

I Periodically check and re-tighten all fasteners. Check the product care label or
website for product care instructions.

I If you are having any difficulties assembling your product, missing any hardware or
components please visit our website Help Centre for further assistance.

I Please see page 2 for any safety requirements or weight restrictions.

=
Fantastic
Furniture

fantasticfurniture.com.au Page 3



What you need

to assemble the product

DO NOT USE \
Other tools you need:
Phillips head screwdriver

Leg Cl‘

(P4)
Parts list
Top Panel (P1); .
Top Panel (P2) Rail
2 x Rails (P3) (P3)
4 x Legs (P4); ~

2 x Side Panels (P5);
4 x Blocks (P6);
Rails (P7);

Rail (P8);

Rail (P9);

Scab (P10);

Scab (P11)

Hardware pack

Top Panel
(P1)

Top Panel

Leg
(P4)

Side Panel
(P5)

Leg
(P4)

<

8 x Bolts 8 x Washers 2 x Brackets 10 x Small 1x Allen Key 8 x Washers 8 Esg‘a”
(H1) (H2) (H3) Screws (H5) (H6) @7)5
(H4)
2 x Brackets 12 x Dowels 26 x Screws 8 x Cam Bolts 8 x Cam Nuts 6 x Screws 8 x Screws 1 x Allen Key
(H8) (H9) (H10) (H11) (H12) (H13) (H14) (H15)

T @

fantasticfurniture.com.au

&
Fantastic
Furniture

Page 4



Step 1

You will need

N

6 x Screws 4 x Dowels
(H13) (H9)

N

Phillips Head
Screwdriver

X2

Attach Rails (P9x2) to Rails (P8x2) with 4 x Dowels (H9) and secure with 6 x Screws (H13).
Tightening with the Phillips Head Screwdriver.

Step 2

You will need

N

8 x Cam Bolts | Phillips Head
(H11) Screwdriver

Attach 8 x Cam Bolts (H11) to Side Panels (P5) by tightening with the Phillips Head Screwdriver.

)
Fantastic
Furniture

fantasticfurniture.com.au Page 5



(T

his is how a cam nut works........

 The head of the cam
bolt goes into the
open mouth of the
cam nut. You then
turn the cam nut so

it tightens over the
bolt.

Step 3

You will need

.\\y \

4 x Dowels |4 x Cam Nuts
(H9) (H12)

N

Phillips Head
Screwdriver

Insert 4 x Dowels (H9) into Side Panel (P5). Insert 4 x Cam Nuts (H12) into the holes of Rails
(P8x2 & P9x2 ). Rotate the cam nuts so the arrow points towards the incoming cam bolts.

Attach Rails (P8x2 & P9x2 ) to Side Panel (P5) by tightening the Cam Nuts (H12) with the Phillips
Head Screwdriver.

Step 4

You will need

v

4 x Dowels |4 x Cam Nuts
(H9) (H12)

N

Phillips Head
Screwdriver

Insert 4 x Dowels (H9) into Side Panel (P5). Insert 4 x Cam Nuts (H12) into the holes of Rails
(P8x2 & P9x2). Rotate the cam nuts so the arrow points towards the incoming cam bolts.

Attach Rails (P8x2 & P9x2) to Side Panel (P5) by tightening the Cam Nuts (H12) with the
Phillips Head Screwdriver. (o

Fi vf-/lf'
Furniture

fantasticfurniture.com.au Page 6



Step 5

You will need

“ | N\

12 x Screws | Phillips Head
(H10) Screwdriver

Attach Blocks (P6x4) to Side Panels (P5x2) with 12 x Screws (H10) by tightening with the
Phillips Head Screwdriver.

Step 6

You will need

N <

12 x Screws | Phillips Head >
(H10) Screwdriver %

H10
(P6) _
Attach Rails (P3x2) to Blocks (P6x4) with 12 x Screws (H10) by tightening with the o
Phillips Head Screwdriver. =

Fantastic
Furniture

fantasticfurniture.com.au Page 7



Step 7

You will need

2 x Brackets | 8 x Screws
(H8) (H14)

N

Phillips Head
Screwdriver

(P10)

U

Attach 2 x Barckets (H8) to Scab (P10&P11) with 8 x Screws (H14) by
tightening with the Phillips Head Screwdriver.

Step 8

Lay table tops down on a soft surface to not scratch the finish. Attach Top
Panel (P1&P2) and Scab (P10&P11) together.

Fantastic
Furniture

fantasticfurniture.com.au Page 8



Step 9 N
! Push down the Locker,

' So that the brackets on
! runner can be moveable

You will need

=

8 x Small 1 x Allen Key
Bolts (H7) (H5)

TWO PEOPLE

Tightly close all
table tops before
attaching to the
runner.

REQUIRED

Push down the lockeron runner. Attach runner to Top Panels (P1&P2) with 8 x Small Bolts (H7)
by tightening with the 1 x Allen Key (H5). Well align eight Bolts (H7) before fully tighten.

Step 10

You will need

¥

2 x Brackets 10 x Small
(H3) Screws (H4)

N

Phillips Head
Screwdriver

Attach 2 x Brackets (H3) to Scab (P11) and Rails (P8x2) with 10 x Small —~
Screws (H4) by tightening with the Phillips Head Screwdriver. -

Fantastic
Furniture

fantasticfurniture.com.au Page 9



Step 11

You will need

8 x Bolts 8 x Washer
(H1) (H2)

™S e

1x Allen Key | 8 x Washer
(H15) (H6)

______ (l$7= ] | ' ‘
> < (PE)X /

Attach Legs (P4 x 4) to
Apron Frame (P6 x 4) with 8 x
Washers (H2) , 8 x Washers (H6)

and 8 x Bolts (H1) by tightening ~
with 1 x Allen Key (H15). (P4)

Step 12

N

Pull the left and right table tops outwards, turn up the middle top.
(o)
-

Fantastic
Furniture

fantasticfurniture.com.au Page 10



Step 13

You will need

N

2 x Screws Phillips Head
(H10) Screwdriver

N
Attach Rails (P7) to Rails (P9x2) with 2 x Screws (H10) by tightening with the
Phillips Head Screwdriver.

If there exist unwanted gap between
table tops, press down the locker on
runner, loosen the bolts on bracket a
little, tightly close the tops, then
retighten the bolts.

Job Complete!

In the interest of our environment please dispose of all packaging thoughtfully.

)
Fantastic
Furniture

fantasticfurniture.com.au Page 11



How to close the table

Runner _ _  Runner locker

Push up the locker to
allow the runner can be
extended .

Runner _ _ Runnerlocker

Press down the locker ~
to fix the runner.

NS

Push up the lockers on two runners, pull left and right table tops outwards, turn
down the middle top, close left and right table tops, Press down the lockers to \9
lock the runners. Fantastic

Furniture

fantasticfurniture.com.au Page 12



How to extend the table

Runner _ _  Runnerlocker

Push up the locker to
allow the runner can be
extended .

Runner _ _  Runner locker ’

Press down the locker
to fix the runner.

Push up the lockers on two runners, pull the left and right table tops outwards,
turn up the middle top and insert it into the left and right table tops, Press down \9
the lockers to lock the runners. Fantastic

Furniture

fantasticfurniture.com.au Page 13



	Elke Chair Assembloy
	Hamilton D6



